

BUREAU
VERITAS

INSPECTION CERTIFICATE N°2206.01-IC

BV Job Nr: BV UKR #5058/16 KIV 11/02/16

| | |
|--------------------------------------------------------------------------------|-----------------------------------|
| PROJECT: <i>DRY PRESSED CERAMIC TITLE BIa, BIb, BIIa, BIII Group</i> | Ref: BV UKR #5058/16 KIV 11/02/16 |
| BV Client: RM-INVEST LLC | P/o nr: N/A |
| Manufacturer: RM-INVEST LLC | P/o nr: N/A |
| Inspection requested by: RM-INVEST LLC | |

| SUPPLY / SUBJECT OF INSPECTION | ITEM / TAG Nr | QTY |
|-----------------------------------------------------------------------------------------------------------------------------------------------------------|---------------|-----|
| Technical Support of Verification Conformity for RM-Invest manufactured of dry pressed tiles BIa, BIb, BIIa, BIII Group to Regulation (EU) 305/2011 (CPR) | - | - |

Scope of inspection:

- Random sampling of tiles;
- Sealing of the sampled tiles;
- Test reports reviewed;
- Inspection report and Inspection certificate issuing.

List of revied test reports of dry pressed titles BIa, BIb, BIIa, BIII properties provided by Centro Ceramico Bologna (NB# 1477):

| Aghesion strenght : | | | | |
|--------------------------------------------|-----------------------|------------------------|---------------------------|-------------------------------------|
| Test report #2677 /16 | Test report #2683 /16 | Test report #2689/ 16 | Test report #2695/ 16 | Test report #2701/ 16 |
| Test report #2678 /16 | Test report #2684 /16 | Test report #2690/ 16 | Test report #2696/ 16 | Test report #2702/ 16 |
| Test report #2679 /16 | Test report #2685 /16 | Test report #2691/ 16 | Test report #2697/ 16 | Test report #2703/ 16 |
| Test report #2680 /16 | Test report #2686 /16 | Test report #2692/ 16 | Test report #2698/ 16 | Test report #2704/ 16 |
| Test report #2681 /16 | Test report #2687 /16 | Test report #2693/ 16 | Test report #2699/ 16 | |
| Test report #2682 /16 | Test report #2688/ 16 | Test report #2694/ 16 | Test report #2700/ 16 | |
| Slip/skid resistance | | | | |
| Test report #2669/16 | Test report #2673/ 16 | Test report #2705/ 16 | Test report #2709/ 16 | Test report #2713/ 16 |
| Test report #2670/ 16 | Test report #2674/ 16 | Test report #2706/ 16 | Test report #2710/ 16 | Test report #2714/ 16 |
| Test report #2671/16 | Test report #2675/16 | Test report #2707/ 16 | Test report #2711/ 16 | |
| Test report #2672/ 16 | Test report #2676/ 16 | Test report #2708/ 16 | Test report #2712/ 16 | |
| Modulus of rupture and breaking strength : | | | | |
| Test report #2650/ 16 | Test report #2653/ 16 | Test report #2656/ 16 | Test report #2659/ 16 | Test report #2662/ 16 |
| Test report #2651/ 16 | Test report #2654/ 16 | Test report #2657/ 16 | Test report #2660/ 16 | Test report #2663/ 16 |
| Test report #2652/ 16 | Test report #2655/ 16 | Test report #2658/ 16 | Test report #2661/ 16 | Test report #2664/ 16 |
| | | | | Test report #2665/ 16 |
| Plumbum & Cadmium Capacity : | | Frost Resistance : | Thermal shok resistance : | Determination of water absorption : |
| Test report #478/16 | Test report #481/16 | Test report # 2667/ 16 | Test report #2666 /16 | Test report # 2646/ 16 |
| Test report #479/16 | Test report #482/16 | Test report # 2668/ 16 | | Test report # 2648/ 16 |
| Test report #480/16 | Test report #483/16 | | | Test report # 2649/ 16 |

- **Reference documents used for inspection:** Regulation (EU) 305/2011 (CPR)
- **Place of inspection & date or period:** RM-INVEST LLC / Kiev – February 2016- June 2016
- **Marking and stamping:** CE mark should be affixed to the products.
- **Annexes to this certificate:** Inspection Report No:2206.01-IR

The undersigned, inspector to Bureau Veritas, certifies that the here above mentioned supply was inspected in conformity with the applicable requirements of the purchase order and the contractual requirements governing the mission entrusted to Bureau Veritas without any remarks.

Inspected by:

Name: S. Gorobynskiy

Date of issue: 22.06.2016

Inspection centre: BV Ukraine / KIVDistribution: CLIENT MANUFACTURER**Checked by:**

Name: A. Panasiuk

